ey

ROCKHILL

SOUTH CAROLINA

City of Rock Hill
Monthly Financial Report FY 2020/2021
Through the Month Ended July 31, 2020

Unaudited — Intended for Management Purposes Only

Prepared by Anne Harty, CFO




City of Rock Hill Monthly Financial Report
July

General Fund

General Fund Revenues collected through July were approximately $2.4 million year-to-date. Property tax and
business licenses are major contributors to this fund and both are received primarily in the last half of the fiscal
year.

General Fund Expenditures are at approximately $6.3 million. General Fund Expenditures are slightly under
budget in July.

Utility Fund
A summary of Utility Fund revenue performance is outlined below:
[...]
506 347603 LOP Sunday Alcohol Sales 123,995 (123,995)

506 347709 Indoor Are.Sponsorship Income 100,000 (100,000)

506 361101 Interest Revenues-General 10,000 (10,000)

506 364200 Other Contrib-Private Sources 400,000 (400,000)

Sub 506 Hospitality Tax Revenues $ 9,135,431 $§ 636,605 $ 636,605 S (8,498,826) 7
Annual Current Mo.  YTD Actual Budget S % Budg
Budget Expend. Expend. Remaining Remain

Hospitality Tax Expenditures

Other-unclassified

Sub 001 Non-Departmental S 5,406,051 $ 62,783 S 62,783 S 5,343,268 98.8
Sub 001 Debt Service 3,729,380 3,729,380 100
Sub 506 Hospitality Tax $ 9,135,431 §$ 62,783 S 62,783 S 9,072,648 99.3
Annual Curr Month  YearTo Date Uncollected YTD Percent
Stormwater Fund Budget Collections  Collections Balance Collected

Storm Water Fund Revenue

700 349820 Charge Off Collections S 9,835 §$ 513 §$ 513 S (9,322) 5.2
700 350100 Stormwater Revenues 4,323,367 356,079 356,079 (3,967,288) 8.2
700 350101 Stormwater Erosion Control Rev 90,000 4,960 4,960 (85,040) 5.5
Sub 700 Storm Water Fund Revenues S 4,423,202 'S 361,552 S 361,552 $ (4,061,650) 8
Annual Current Mo.  YTD Actual Budget $ % Budg
Storm Water Fund Budget Expend. Expend. Remaining Remain

Other-unclassified

Sub 001 Non-Departmental S 725,402 S 725,402 100
Storm Water Services

Sub 005 Storm Water 2,607,772 107,338 107,338 2,500,434 95.9
Debt Service

Sub 001 Debt Service 1,090,028 75,989 75,989 1,014,039 93
Sub 700 Storm Water Fund $ 4,423202 $ 183326 $ 183,326 S 4,239,876 95.9




City of Rock Hill
Utility Funds

Monthly Financial Report

Electric Fund
Electric Fund Revenues
725 330413 York County Pennies Reimb
725349100 ElectricSales
725349110 Smart Switch
725349120 Other Electric Revenue
725 349130 Electric Underground
725349140 Security Lights
725349170 Service Connection Fees
725349180 Utility Theft Fee
725 349190 Charge Off Collections
725349200 Traffic Signalization Reimb
725 349820 Charge Off Collections
725349830 Penalty-Charge Offs
725 349850 Late Pymt Fee
725349870 Service Chrg-Returned Checks
725361101 Interest Revenues-General
725 364200 Other
725394160 3rd Party Damages Recovered
725397102 PMPA Smart Switch Reimb.
Sub 725 Electric Fund
Electric Fund

Electric Fund Expenses

Sub 001 Law/City Attorney

Sub 001 Non-Departmental

Sub 015 General Services

Sub 020 AMI Admin

Sub 030 AMI Operations

Sub 001 Utilities Administration
Sub 075 Electric Services

Sub 076 ElectricEngineering

Sub 080 Power & Communications
Sub 085 Risk Management

Sub 090 Operations Administration
Sub 030 Information Technology Svcs
Sub 001 Debt Service

Sub 725 Electric Fund

Annual Curr Month  YearTo Date Uncollected YTD Percent
Budget Collections  Collections Balance Collected
S 250,000 S (250,000)
106,508,049 10,103,080 10,103,080 (96,404,969) 9.5
(2,000) 2,000
75,990 (75,990)
80,002 8,125 8,125 (71,877) 10.2
1,943,639 161,904 161,904 (1,781,735) 8.3
483,912 11,893 11,893 (472,019) 2.5
20,320 900 900 (19,420) 4.4
(2) (2) (2)
149,352 (149,352)
354,590 11,956 11,956 (342,634) 34
10,160 642 642 (9,518) 6.3
1,010,920 17,371 17,371 (993,549) 1.7
30,480 180 180 (30,300) 0.6
500,000 (500,000)
36,200 11,578 11,578 (24,622) 32
50,777 1,720 1,720 (49,057) 3.4
5,200 5,200 5,200
$111,502,391 S 10,334,548 S 10,334,548 $(101,167,843) 9.3
Annual Current Mo.  YTD Actual Budget $ % Budg
Budget Expend. Expend. Remaining Remain
S 236,196 S 5250 $ 5250 $ 230,946 97.8
1,978,015 1,978,015 100
2,337 2,337 -2,337
863,920 53,323 53,323 810,597 93.8
641,374 60,486 60,486 580,888 90.6
2,108,537 43,095 43,095 2,065,442 98
86,752,710 530,233 530,233 86,222,477 99.4
4,018,628 93,096 93,096 3,925,532 97.7
3,034,744 188,771 188,771 2,845,973 93.8
375,193 24,345 24,345 350,848 93.5
1,152,607 106,691 106,691 1,045,916 90.7
5,671,194 573,500 573,500 5,097,694 89.9
4,669,273 4,669,273 100
$111,502,391 $ 1,681,126 $ 1,681,126 S 109,821,265 98.5




Annual Curr Month  Year To Date Uncollected YTD Percent

Water Fund Budget Collections Collections Balance Collected

Water Fund Revenues

726 349400 Water Sales $22,331,415 $ 1,915,930 S 1,915,930 $ (20,415,485) 8.6
726 349401 Water Irrigation Sales 203,000 31,320 31,320 (171,680) 15.4
726 349410 Water Tap Fees 147,174 12,124 12,124 (135,050) 8.2
726 349430 Other Water Revenues 20,818 650 650 (20,168) 3.1
726 349431 Cellularantenna rents 175,842 6,996 6,996 (168,846) 4
726 349820 Charge Off Collections 31,242 1,172 1,172 (30,070) 3.8
Sub 726 Water Fund Revenues $22,909,491 S 1,968,191 S 1,968,191 S (20,941,300) 8.6
Annual Current Mo.  YTD Actual Budget S % Budg
Budget Expend. Expend. Remaining Remain

Water Fund Expenses

Sub 001 Law/City Attorney S 15,000 S 15,000 100
Sub 001 Non-Departmental 2,005,786 2,005,786 100
Sub 001 Utilities Administration 3,231,430 4,373 4,373 3,227,057 99.9
Sub 005 Water Engineering 646,499 41,747 41,747 604,752 93.5
Sub 010 Water Distribution 5,007,056 161,233 161,233 4,845,823 96.8
Sub 030 Water Treatment Plant 3,551,788 283,382 283,382 3,268,406 92
Sub 001 Debt Service 8,451,932 152,457 152,457 8,299,475 98.2
Sub 726 Water Fund Expenses $22,909,491 S 643,191 S 643,191 S 22,266,300 97.2
Annual Curr Month  YearTo Date Uncollected YTD Percent

Wastewater Fund Budget Collections Collections Balance Collected

Wastewater Fund Revenues

727 349600 Sewer Charge $28,099,025 $ 2,337,415 S 2,337,415 $ (25,761,610) 8.3

727 349610 Sewer Charge-BOD/TSS 60,000 4,819 4,819 (55,181)

727 349612 F O G Penalty Fee 1,500 1,500 1,500

727 349620 Sewer Service Connectit 58,333 7,300 7,300 (51,033) 12.5

727 349650 Sewer Capacity Fee - 1-7 1,228 1,228 1,228

727 349670 Sampling & Monitoring 101,591 3,093 3,093 (98,498) 3

727 349810 Other Utility Revenue 86 86 86

727 349820 Charge Off Collections 42,264 1,879 1,879 (40,385) 4.4

Sub 727 Wastewater Fund Reven $28,361,213 S 2,357,319 S 2,357,319 $ (26,003,894) 8.3

Annual Current Mo.  YTD Actual Budget S % Budg
Wastewater Fund Expenses Budget Expend. Expend. Remaining Remain

Sub 001 Law/City Attorney S 15,000 S 15,000 100
Sub 001 Non-Departmental 2,395,261 2,395,261 100
Sub 001 Utilities Administration 4,121,007 4,373 4,373 4,116,634 99.9
Sub 035 Wastewater System 5,362,151 92,362 92,362 5,269,789 98.3
Sub 055 Wastewater Treatment Plar 4,929,370 217,041 217,041 4,712,329 95.6
Sub 060 Industrial Pretreatment 273,802 18,636 18,636 255,166 93.2
Sub 065 Environmental Monitoring 400,378 20,799 20,799 379,579 94.8
Sub 070 Plant Maintenance 1,673,893 137,885 137,885 1,536,008 91.8
Sub 001 Debt Service 9,190,351 1,478,110 1,478,110 7,712,241 83.9

Sub 727 Wastewater Fund $28,361,213 S 1,969,205 S 1,969,205 S 26,392,008 93.1




City of Rock Hill

Utility Funds
[Monthly Electric Revenues] | Monthly Purchased Power Expenses |
$12,000,000 $9,000,000
$8,000,000
$10,000,000 | $7.000.000
("]
£ $8,000,000 $6,000,000
§ $5,000,000
,g;: $6,000,000 $4,000,000
£ $4,000,000 | $3,000,000
s $2,000,000
$2,000,000 $1,000,000
50 | $0
1 2 3 4 5 6 7 8 9 10 11 12
WProjected Month BProjected
DOActual D Actual
Electric Margin REPOHI Monthly Water Revenues |
$3 500,000 $2,500,000
w $3,000,000
g @ $2,000,000
N $2.,500,000 4 3
$ 52,000,000 £ $1,500,000 -
g e P
2 §1500000 £ 1,000,000 -
€ 100,000 s
s = 500,000 -
$500,000
$0 ' $0 4
1 92 3 4 5 6 7 8 9 10 11 12 1 2 3 4 5 6 7 8 9 10 11 12
BProjected BPROJECTED Month
Month BOACTUAL
DActual
Monthly Sewer Revenues I
$2,500,000
$2,000,000 -
$1,500,000 -
$1,000,000 -
$500,000 -
$0 -
@Projected 1 2 3 4 5 6 7 8 9 10 11 12

DActual

Month




Project

Parking Deck B & Surface Lot

Wastewater Treatment Plant Upgrades
and Treatment Capacity expansion

City of Rock Hill

Project Summary Report

July 2020

Current Status

The Deck B design is at 40 percent and
an additional floor of parking will be
added to the deck. Costs are being
updated to enter into an agreement
pending approval of UC TIF revenue
and capital expenditures balance.

The construction of the parcel B
apartments and Deck C are being
placed on hold. A private surface lot
will be built in this location to serve the
Apartment building at parcel D.

The Parcel D(144-unit apartment
building), Site M, and the Power Plant
are under design.

Engineering studies 100% complete

Initial Plant Upgrades to generally include:

Construct new Secondary Clarifier 3
Repair existing Secondary Clarifiers 1
and 2

Construct new Influent Pumping
Station and Fine Screens

Construct new Grit Removal System
Construct new Odor Control Measures
for Pumping Station & Grit Removal
System

Construct one (1) new 8 MG (million
gallon) Equalization Tank
Maintenance Items

Restore and upgrade the facility’s
existing aeration system to support the
future decommissioning of the site’s
trickling filters

Key Dates

Construction of Deck B
will start later this year
in conjunction with the
Parcel D Apartments
and surface lot.

Begin Engineering
Studies — 5/12/2017
Timeline & Funding
Considerations to City
Council for Approval —
11/27/2017

Begin Engineering
Design for Initial
Upgrades (Ph. 1 - Early
Work/Clarifier and Ph. 2
- Headworks) —
12/1/2017

WWTP Interim
Deadline —90% Early
Work/ Clarifier Package
Complete — 10/2018
Begin Construction on
Early Work/Clarifier -
1/7/2019

Begin Design
Headworks —10/2018
Begin Construction
Headworks —
5/11/2020

Final Construction Early
Work/Clarifier - fall
2021

Final Construction
Headworks - 2023




36- to 48- MGD Water Filter Plant/Raw

Raw Water Intake

Water Intake Upgrades °

New pumps 4-6 in operation as of date
is June 23, 2020, at 48 MGD pumping
capacity (This will support SCDHEC
permitting the WFP’s treatment
capacity to the desired 48 MGD)
Chemical Building near completion,
renovations of the existing electrical
and chlorine building remains, as does
site stabilization work

Water Filter Plant (Cherry Road Site)

New Filters (7, 8, & 9) in operational
June 29, 2020 (Sediment and
Flocculation Basins 5 & 6 in operation
Jul 23, 2020. Tracer study to be
completed in September

Overall project at 72% completion

Began Construction:
2/5/2018

Construction: Filter
Substantial Completion:
6/23/2020
Construction: Sediment
and Floc Basins
Substantial Completion:
7/23/2020

Permitted Treatment
Capacity Expansion to
48-MGD is anticipated
for September 30,
2020.

Construction:
Substantial Completion
for all work: 4/13/2021
Construction: Final
Completion for all
work: 10/01/2021




